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Intertek has conducted an evaluation for Magnesium Oxide Board Corporation Pty Ltd to
determine the fire resistance characteristics of ResCom® Board Wall, Model of 12mm
ResCom® HMR for a 4 hour rating. This evaluation began on December 8, 2016 and was
completed on December 23, 2016. The test was conducted on December 19, 2016.

Magnesium Oxide Board Corporation Pty Ltd
Report Number: 160929005SHF-BP-1

2 Introduction

The test was conducted in accordance with Modified ASTM E119-16a Standard Test Methods
for Fire Tests of Building Construction and Materials.

3 Test Samples

3.1. Sample Selection

Samples were submitted to Intertek directly from the client. Samples were not independently
selected for testing. Samples were received at the Evaluation Center on December 8, 2016 and
December 17, 2016.

3.2, Sample and Assembly Description

ResCom® Board wall

Size: 3000 mm (height) x 3000 mm (width)

Nominal Thickness: 99 mm

Manufacturer: MgO Corp Asia

Manufacturer Address: South West of Interchange of YiHe East Road and Kunming Road,
National Economic and Technological Development Zones of LinYi City

The description of the sample given below has been prepared from the information provided by
the sponsor of this test. All values quoted are nominal, unless tolerances are given.

The detailed information of the tested specimen is listed in the following table.

No. ltem name Specification Manufacturer
Model: 12mm ResCom(R) HMR .
R®)
1 ResCom® Board Density: 1100 g/cm? MgO Corp Asia
2 Rock wool Density: 180 kg/m?® Rockwool Beijing
3 Rock wool Density: 170 kg/m3 Rockwool Beijing
4 Nail 10gage Steel 1022A Hongda Hardward Co Ltd
5 High Temperature Model: AKNO1 /
Resistant Mortar
High Temperature / HANO New Materials
6 Resistant Limited Liability
Fiberglass Self- Company
adhesive tape
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7 | Fire barrier sealant CP25Wb+ 3M

8 Steel track and size: 30x75x0.5mm i
Edge stud

9 Steel stud size: 45x75x0.7mm /

The wall assembly was constructed using 75mm wide steel stud, filling with rock wool and clad
with 12mm thick ResCom® Board.

The 30x75mm top track was fastened to concrete beam with expansion screws. The bottom
track and the 30x75mm edge studs were fastened to the concrete supporting wall opening with
screws. Before fastening, the tracks and the 30x75mm edge studs were covered by a layer of
3M Fire barrier sealant, model of CP25Whb+ on the back. The 45x75mm horizontal studs were
fastened on the vertical edge tracks and the vertical studs were cut to 600mm long sections
then fastened on horizontal studs. The stud cavities were filled with rock wool with a density of
170 kg/m?. The other space was filled with rock wool with a 180kg/m? density. The both surface
of the studs were covered by caulking compound. Then the 12mm thick ResCom® Board were
fastened on the studs by screws on both sides.

All tapping screws spaced about 200mm around the perimeter and 300mm in the field. The
screw heads were covered with caulking compound.

All joints were stick with tape then covered with caulking compound. The width of sealant
covered the plasterboard joints was approximately 200mm.

The sample ID number is S160929005SHF-001.

The drawings of the test sample, the test wall construction can be found in Appendices A and B.

4 Testing and Evaluation Methods

4.1. Fire Endurance Test

Test was conducted in accordance with the applicable requirement of a Modified ASTM E119-
16a Standard Test Methods for Fire Tests of Building Construction and Materials.

The test wall assembly was installed in a moveable restraint frame. The test assembly was
moved in front of the furnace for the fire exposure, and away from the furnace for the hose
stream test. The test samples were built into a concrete masonry unit partition, with fully
mortared joints. The nominal dimensions of the test wall were 3m high and 3m wide. The test
measurement data was shown in Appendices C and D.

After positioning the specimen over the furnace opening, the burners were ignited and the timer
was started. Temperatures within the furnace were monitored using thermocouples and the data
was recorded. The burners were controlled to keep the furnace temperatures within the
allowable limits specified in the test standards. After 5 minutes, the furnace pressure was
adjusted so that the neutral plane was established at a 1016mm (40 in.) below the top of the
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test wall. Periodic observations were made of the surfa€es of the testiassembly during the fire

endurance test.

After the Fire Endurance Test, the test specimen was moved into position for the Hose Stream
Test. The exposed surface of the test assemblies was subjected to the impact, erosion, and
cooling effects of a hose stream described in the test standards.

4.1.1. Deviation

The hose stream test was conducted on the test assembly after the fire endurance test.
However, the result of hose stream test was not considered, the conclusion of the test report
only present the time period in minute when the failure of average temperature rise, maximum
temperature rise and cotton waste test occurred.

December 23,2016 '/ /<,
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5 Testing and Evaluation Resu

5.1. Fire Endurance Test

Observations made during the test are listed below:

Time (min’Sec”) | Observations

0'00” Test starts.

702 Popping sound is heard from the test specimen.

11°45” Smoke issues from the top edge of the test specimen.

36°20” No significant change.

54'59” No significant change.

86'08” Smoke issues from the left vertical edge of the test specimen.

109'14” No significant change.

129'38” The tape that sticks to the top joint breaks.

130'10” A cotton pad is applied on the middle of top joint, the pad is not ignited.

140'00” The tape that sticks to the bottom joint splits from the ResCom® board.

160'00” Discoloration is observed on the bottom joint. Discoloration is also
observed on stud positions.

180°00” A cofton pad is applied on the top joint between T3 and T7, the pad is
lightly discolored but not ignited.

210'35” A cotton pad is applied on the top joint between T6 and T11, the pad is
lightly discolored but not ignited.

211°20” A cotton pad is applied on the bottom joint, the pad is not ignited.

236'00" A cotton pad is applied between T6 and T11 on the top joint and the pad
is glowing.

240'00" Test burners are turned off.

242°30" Hose stream test starts.

242°52” The vertical studs and the test wall are broken down by the stream.

Transmission of heat through the specimen during the fire endurance test did not raise any
temperature on the unexposed surface more than 180°C until 95 minutes. Transmission of heat
through the specimen during the fire endurance test did not raise the average temperature on
the unexposed surface more than 139°C until 104 minutes.

After exposed to the fire for a period of 95 minutes, the maximum temperature on unexposed
surface increased by more than 180°C, maximum temperature rise failure was deemed to occur.
After exposed to the fire for a period of 104 minutes, the average temperature on unexposed
surface increased by more than 139°C, average temperature rise failure was deemed to occur.

After exposed to the fire for a period of 236 minutes, a cotton pad was applied at the top joint
between T6 and T11 and the pad was glowing by the hot gas. The cotton waste test failure was
deemed to occur. The test specimen withstood the fire endurance test without passage of flame
or gases hot enough to ignite cotton waste, for 236 minutes.
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5.2. Hose Stream Test

After 2 1/2 minutes following the termination of fire test, the assembly was removed from the
furnace, and the exposed surface was subjected to the impact, cooling and erosion effects of
the standard hose stream test.

The water stream was applied from a distance of 20 feet from the exposed surface of the test
wall. According to test methods, Hose Stream Test on 3 m x 3 m specimen should be
conducted for 300 seconds based on a total exposed area of 9 square meters and a required
duration of 5 minutes per 9 square meter of exposed area. The hose stream water pressure was
310 kPa.

Hose Stream Test Observations:

Time from Observations

commencement of

fire test (min’Sec”)

120°'00” The test specimen is moved out from the furnace and located in the
area for hose stream.

122'30” Hose stream test starts and conducted for 23 seconds according to
ASTM E119-16a.

122'63” Hose stream test is discontinued, a through hole developed that
allows a projection of water from the stream beyond the unexposed
side.

The test specimen did not withstand the hose stream test without the passage of water from the
hose stream. Openings developed that permitted a projection of water from the stream beyond
the unexposed surface during the time of the hose stream test.

5.3. Examination of Test Results

5.3.1. Correction Factor for the Fire Endurance Test

The correction factor was then mathematically added to the indicated fire resistance period,
yielding the fire resistance period achieved by this specimen:

Correction Factor for the Fire Endurance Test

ITEM DESCRIPTION TEST VALUE
C correction factor 0.30 minutes
18 seconds

/ indicated fire-resistance period 104 minutes

A area under the curve of indicated average furnace | 62660 (°C-min)
temperature for the first three fourths of the indicated period

As area under the standard furnace curve for the same part of | 62382 (°C+min)
the indicated period

L lag correction in the same units as A and As 1800 (°C+min)
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6 Conclusion

The ResCom® Board Wall, Model of 12mm ResCom® HMR identified in this report has been
tested in accordance with Modified ASTM E119-16a Standard Test Methods for Fire Tests of
Building Construction and Materials.

After exposed to the fire for a period of 95 minutes, the temperature of T3 on unexposed surface
increased by more than 180°C, failure of maximum temperature rise was deemed to occur.

After exposed to the fire for a period of 104 minutes, the average temperature on unexposed
surface increased by more than 139°C, failure of average temperature rise was deemed to
occur.

After exposed to the fire for a period of 236 minutes, a cotton pad was applied between T6 and
T11 on the top joint and the pad was glowing. The failure of cotton waste test was deemed to
occur.

The conclusions of this test report may not be used as part of the requirements for Intertek
product certification. Authority to Mark must be issued for a product to become certified.

INTERTEK

Reported by: 7}’"”}‘/“}/

Timothy Li o /
Testing Engingé B ildi

e AT

qﬂ:}wrmw

Harrison Li
Senior Project Engineer, Building Products

Reviewed by:

f

!

Y J/
i



- H).!f
¥ .f/.)l. © —
:/rq/h - <
.ﬁ O u
/ ™o
= 5%
r — O
ﬁv [T ] 0E X §'0X 52 anLS S¥ X0 X 62 ANLS
av/V .m o WINDOOE X WINOOOE 3ZIS T.T.Fv« WWO0DOE X WINOOOE 3215 557
& vadoL 3 MwvuiaoL || 2003 WON4
ANLS 133LS LHOIAM LHON aNLS TI3LS LHOEM LHOIN ;
© z_AEEcN B XYIN O/0 WW00EB wsmz%w
0 JAISOYHOD NON)S OL € SSY10 608
_ -ONNCANOD ONDINYD 1up
0zy-L64y _ 5 e 7 ¥ 102
YINHOO WOYS NI : A=
WWOZ '3 "XYW O/0 WN00ZD SMIHOS A \A ouu ol % R.ﬂ MWH.
(INISOYHOO NON)S OL € SSY1D BoL I : .
oo | . . - X
| | 00 WWODE © TVLNOZINOH SMANOS
i £ p— {3NSOHYOD NON)S OLE SSV10 Bot
..||Im~ 00z L 17 - + - - + e ﬂ < -
210 WND09® QMVO8 Wwodsey e - -IWINOOZL X WIWO0OE ‘1 TaNVd
40 XOva OL anls I1ONIS 13 XV
— s ; /0 WINOCE @ ._Amo_._.mm> mgwm%om
o9 — FNISONHOD NON)S OL € SSY10 Bot
(] 7 $ | % + . . . @ aNNOAWOO
c SLNIOP Gavsh wonsey — - 5 — — : - - il ONIINYD 1ub ANV 3dvL
) 40 MOvE 0L anLs 318N0C 0z 0z 0z
m 000e | ove mm
o I
1
o ¥
har o ,[.H 00zt —- - . . - . . . - - . .
. Q. 010 WWO0S.®D QuvOe wogsey ~e=———————NO0ZL X WWOOOE :Z13NVd
Z (7)) 40 MOVE OL anLs J1ONIS o
] 3903 WOHH NI
B M S oy 09 02 1 t t 102 WINOZ 2" XY O/0 WWO00Z © SMINOS
S % m , o%m =s——(3NISONHOD NONJS OL € SSVT Bol
M ==
| F | 1 4!
m. T T g - 7 - - - : = - ,ﬁcN.,
2n - SINIOf QYO8 Wwodsey & oz ﬁH
O %
385 < 40 0Va 0L aNLs 318N0C- ; NG00 X FO0DC TIENYG
o
|m > x . . .
% % o | '
38 B . o e
o @ LI 0z- A [ _. [ =
X5 ) | ORIE 3HL ONNONY QuvOd Wodseny | —— 054 064 062 064
O a o 40 %OVE OL ONLS FTONIS——
ES < o0
[
5
o4
T 0
= M~

Drawing of ResCom® Board Wall, Model of 12mm ResCom® HMR
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Sketch of studs of ResCom® Board Wall, Model of 12mm ResCom® HMR
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Drawing of ResCom® Board Wall, Model of 12mm ResCom® HMR
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8 Appendix B: Test Specimen Construction
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9  Appendix C: Thermocouple locations on the Specimen
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Thermocouple location on ResCom® Board Wall, Model of 12mm ResCom® HMR
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10 Appendix D: Test Data
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UNEXPOSED SURFACE TEMPERATURES CURVE
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UNEXPOSED SURFACE TEMPERATURES (°

Time | TC#1 | TC#2 | TC#3 | TC#4 | TC#5 | TC#6 | TC#7
(min) | (°C) | (°C) | (°C) | (°C) | (°C) | (°C) | (°C)

0 12 13 13 13 13 12 13
1 12 13 13 13 13 13 13
2 12 13 13 13 13 13 13
3 12 13 13 13 13 13 13
4 12 13 13 13 13 13 13
5 12 13 13 13 13 13 13
6 12 13 13 13 13 13 13
7 12 14 13 15 14 16 13
8 12 16 14 18 30 21 17
9 13 18 15 25 47 33 22

10 15 22 17 39 59 45 29
11 18 27 21 52 67 55 37
12 21 33 25 60 73 62 45
13 24 38 31 67 77 67 52
14 27 45 36 70 80 70 56
15 29 51 42 72 82 72 61
16 31 56 49 72 83 75 67
17 33 60 53 73 83 78 73
18 34 65 57 75 83 80 77
19 36 68 62 76 83 81 80
20 37 71 66 76 84 83 82
21 42 74 70 77 85 84 84
22 49 75 74 77 86 85 85
23 56 77 77 78 87 86 85
24 61 78 79 79 88 86 85
25 66 79 81 79 88 87 85
26 69 80 83 79 89 87 85
27 71 81 84 79 89 88 85
28 72 81 85 78 88 88 85
29 73 81 85 78 88 88 85
30 73 81 86 78 87 88 85
31 73 81 86 79 87 88 86
32 72 81 86 80 87 89 86
33 71 81 86 81 86 89 87
34 70 81 86 82 86 89 87
35 69 81 86 83 86 89 88
36 68 80 87 84 86 90 89
37 68 80 87 86 86 90 90
38 67 80 88 87 86 90 91
39 67 80 89 89 86 o1 93
40 66 80 90 91 85 91 94
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UNEXPOSED SURFACE TEMPERATU

Time | TC#8 | TC#9 | TC#10 | TC#11 | TC#12 | TC#13 | Average
(min) | *C) | C) | °C) | CC) | (°C) | (°C) (C)
0 13 13 13 12 11 12 12
1 13 13 13 12 12 12 12
2 13 13 13 12 12 12 12
3 13 13 13 12 12 12 12
4 13 13 13 12 11 12 12
5 13 13 13 12 12 12 12
6 13 13 13 12 12 12 13
7 13 13 13 12 13 12 13
8 13 13 13 12 23 12 16
9 14 13 13 13 42 12 22
10 20 13 13 15 58 12 27
11 27 14 15 19 69 12 33
12 33 19 17 24 76 13 38
13 39 26 20 30 80 13 43
14 43 34 22 36 82 13 47
15 47 43 25 43 83 14 51
16 49 50 28 48 84 15 54
17 51 56 30 53 85 15 57
18 53 61 32 56 85 16 60
19 55 65 34 60 86 17 62
20 56 68 35 62 86 18 64
21 57 70 37 65 87 19 65
22 59 72 39 68 87 20 67
23 60 73 41 69 87 20 69
24 61 74 43 71 87 21 70
25 61 74 45 72 87 22 71
26 62 74 47 73 87 23 72
27 62 74 49 73 87 24 73
28 62 74 51 74 87 25 73
29 62 74 53 74 86 26 73
30 62 74 55 74 86 27 74
31 62 74 56 74 85 27 74
32 62 74 58 73 85 28 74
33 62 74 59 73 84 29 74
34 62 74 60 73 83 29 74
35 61 73 61 73 83 30 74
36 61 73 62 73 82 31 74
37 61 72 63 72 81 31 74
38 61 72 64 72 80 32 75
39 61 72 64 72 80 32 75
40 60 71 64 72 79 33 75
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UNEXPOSED SURFACE TEMPERATURES E
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Time | TC#1 | TC#2 | TC#3 | TC#4 | TC#5 | TC#6 | TCH7

(min) | (°C) | (°C) | (°C) | (°C) | (*C) | (°C) | (°C)
41 66 80 91 93 85 92 95
42 67 80 93 95 85 92 97
43 67 80 94 97 86 93 98
44 68 80 96 99 86 93 100
45 68 81 97 101 87 94 101
46 69 81 99 103 88 95 103
47 71 82 100 | 1086 89 96 105
48 72 83 102 | 108 90 98 106
49 74 85 104 | 110 91 99 108
50 75 86 105 | 112 93 100 | 109
51 77 88 107 | 114 94 101 111
52 79 89 109 | 116 96 103 | 112
53 81 91 111 118 97 104 | 114
54 83 93 113 | 119 98 106 | 115
55 85 95 115 121 100 | 107 | 117
56 87 96 117 | 123 101 109 | 118
57 89 98 119 [ 124 | 102 | 110 | 120
58 9 100 | 121 126 104 | 112 | 121
59 94 102 | 123 | 127 105 113 | 122
60 96 104 | 125 129 106 | 115 | 123
61 99 106 | 127 | 130 108 116 | 125
62 101 108 | 128 | 131 109 | 118 | 126
63 104 111 130 | 133 111 119 | 127
64 106 113 | 131 134 112 | 120 | 128
65 108 115 | 133 135 113 | 121 128
66 110 117 | 134 | 136 116 | 123 | 129
67 113 119 136 137 116 124 | 130
68 115 121 137 | 138 118 125 | 131
69 117 122 | 139 | 139 | 119 126 | 132
70 119 124 | 140 140 120 | 127 | 133
71 121 126 142 142 121 128 | 134
72 123 127 143 143 123 | 129 | 134
73 125 129 143 143 124 | 130 136
74 126 130 | 144 145 125 131 136
75 128 132 | 145 | 146 | 126 132 | 137
76 129 133 | 146 | 147 127 | 133 | 138
77 131 135 148 148 128 | 134 | 139
78 132 136 149 | 149 129 | 135 | 140
79 133 138 | 151 150 130 136 | 140
80 134 139 | 153 | 151 131 137 | 141
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Time | TC#8 | TC#9 | TC#10 | TC#11 | TC#12 | TC#13 | Average

(min) | (C) | C) | ) | o) | ¢C) | (C) | (T
41 60 71 65 72 79 33 76
42 60 71 65 73 79 34 76
43 60 70 65 73 78 35 77
44 60 70 65 73 78 35 77
45 59 69 65 74 78 36 78
46 59 69 64 74 78 37 78
47 59 69 64 75 78 37 79
48 59 68 64 75 78 38 80
49 59 68 63 76 78 39 81
50 59 68 63 76 79 39 82
51 59 67 63 77 79 40 83
52 59 67 62 77 80 41 84
53 59 67 62 78 80 42 85
54 59 67 62 78 81 42 86
55 58 67 61 77 81 43 87
56 58 67 61 77 82 44 88
57 58 67 61 78 83 45 89
58 59 67 61 78 84 46 90
59 59 68 61 79 85 47 91
60 59 68 61 80 87 48 92
61 59 68 61 80 88 49 94
62 59 69 61 81 89 50 95
63 60 69 62 83 90 50 96
64 60 70 62 84 91 51 97
65 60 71 63 85 92 52 98
66 61 71 64 87 93 53 99
67 61 72 64 88 94 54 101
68 62 73 65 90 96 55 102
69 62 74 66 92 98 56 103
70 63 75 67 93 100 56 104
71 63 76 68 95 103 57 106
72 64 77 69 97 105 58 107
73 64 79 70 99 108 59 108
74 65 81 71 101 111 60 110
75 66 82 72 103 113 62 111
76 66 84 74 105 116 63 112
77 67 86 75 106 118 64 114
78 67 88 76 108 121 65 115
79 68 90 77 110 123 66 116
80 69 92 79 111 126 68 118

/ /4,:;.
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UNEXPOSED SURFACE TEMPERATURES (°C)

Time | TC#1 | TC#2 | TC#3 | TC#4 | TC#5 | TC#6 | TCH7
(min) | (°C) | (°C) | (°C) | (°C) | (°C) [ (°C) | (°C)
81 135 141 155 151 132 138 142
82 136 142 157 153 133 139 143
83 137 143 158 154 134 140 144
84 138 145 160 154 135 141 145
85 139 146 162 156 136 | 142 146
86 140 148 165 157 136 143 146
87 141 149 167 | 158 137 144 147
88 142 150 170 159 138 145 148
89 143 152 173 160 139 146 149
90 144 153 176 161 139 147 150
91 145 155 179 163 140 148 151
92 146 156 182 | 164 141 149 151
93 147 158 186 165 142 150 152
94 149 159 190 166 142 151 153
95 150 161 193 168 143 152 154
96 151 163 197 169 143 153 1565
97 153 165 | 201 170 144 154 156
98 154 167 | 205 | 172 145 155 157
99 156 169 | 208 174 145 156 158
100 | 157 172 | 212 175 146 157 159
101 159 174 | 215 177 147 158 160
102 | 161 177 | 219 179 147 159 161
103 | 163 181 222 181 148 160 163
104 | 165 184 | 225 182 149 161 164
106 | 167 188 | 229 184 149 163 165
106 | 169 191 232 186 150 164 167
107 | 171 195 | 236 188 150 166 168
108 | 173 198 | 240 189 151 168 170
109 | 176 | 202 | 244 191 152 169 172
110 | 178 | 207 | 248 193 152 171 173
111 181 211 252 195 153 173 175
112 | 183 | 215 | 256 197 154 175 177
113 | 186 | 219 | 261 198 154 176 179
114 | 189 | 223 | 266 | 201 155 178 181
115 | 191 227 | 270 | 203 156 180 183
116 | 194 | 232 | 275 | 205 157 183 185
117 | 196 | 236 | 280 | 207 158 185 187
118 | 199 | 242 | 285 | 210 158 188 189
119 | 202 | 247 | 290 | 212 159 191 192
120 | 205 | 254 | 295 | 214 160 195 194




Magnesium Oxide Board Corporation Pty Ltd
Report Number: 160929005SHF-BP-1

MPERATURES(°C)

UNEXPOSED SURFACE
Time | TC#8 | TC#9 | TC#10 | TC#11 | TC#12 | TC#13 | Average
(min) | (°C) | (°C) | (°C) | (°C) CC) | (C) (*C)
81 70 95 80 113 128 69 119
82 70 97 81 115 129 71 120
83 71 99 83 118 131 72 122
84 72 101 84 121 133 74 123
85 73 104 85 126 134 76 125
86 74 106 86 126 136 78 126
87 75 108 88 140 137 80 129
88 76 110 89 153 138 82 131
89 77 112 90 146 140 85 132
90 78 115 91 140 141 87 132
91 80 116 93 137 142 89 134
92 81 118 94 140 144 91 135
93 82 120 95 141 145 94 137
94 84 122 96 142 146 96 138
95 85 124 98 141 147 98 140
96 86 126 99 141 148 100 141
97 88 126 100 141 150 102 142
98 89 128 101 142 151 104 144
99 91 129 102 143 152 103 145
100 92 131 103 144 153 104 147
101 94 132 104 146 154 105 148
102 95 133 105 148 155 107 150
103 97 133 106 149 157 108 151
104 98 134 108 151 158 110 153
105 | 100 135 109 152 159 112 155
106 | 101 136 110 154 161 114 156
107 | 102 136 111 156 162 115 158
108 | 104 137 112 158 164 117 160
109 | 105 138 113 160 166 118 162
110 | 107 | 139 114 163 168 120 164
111 108 139 115 165 170 121 166
112 | 109 140 116 168 172 122 168
113 | 111 141 116 171 174 123 170
114 | 112 142 117 175 177 124 172
115 | 113 143 118 179 179 125 174
116 | 114 144 119 184 182 126 177
117 | 116 144 120 190 185 127 179
118 | 117 145 121 195 188 128 182
119 | 118 146 121 201 191 129 185
120 | 120 147 122 207 195 129 187

( L'//j/z,, 7
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Magnesium Oxide Board Corporation Pty Ltd
Report Number: 160929005SHF-BP-1

UNEXPOSED SURFACE TE RATURES (°C)

Time | TC#1 | TC#2 | TC#3 | TC#4 | TC#5 | TC#6 | TC#7
(min) | (°C) [ (°C) | (°C) | (C) | (C) | (°C) | (C)
121 207 | 260 | 299 | 217 161 197 197
122 | 210 | 267 | 302 | 219 162 | 200 199
123 | 213 | 275 | 305 | 221 163 | 202 | 202
124 | 215 | 283 | 308 | 223 164 | 205 | 205
126 | 218 | 291 310 | 225 165 | 208 | 208
126 | 221 208 | 312 | 227 166 | 210 | 210
127 | 223 | 306 | 314 | 229 167 | 212 | 214
128 | 226 | 312 | 315 | 231 168 | 215 | 216
129 | 229 318 | 317 | 233 169 | 217 | 219
130 | 232 324 | 319 | 235 170 | 219 | 222
131 234 329 | 321 237 171 222 | 225
132 | 237 334 | 322 | 239 172 | 224 | 227
133 | 240 338 | 324 | 242 173 | 226 | 230
134 | 243 | 342 | 326 | 244 176 | 228 | 233
135 | 246 345 | 328 | 246 176 | 230 | 236
136 | 249 347 | 329 | 249 177 | 232 | 239
137 | 252 | 349 | 331 251 178 | 233 | 242
138 | 255 350 | 333 | 253 180 | 236 | 246
139 | 259 351 334 | 256 181 237 | 248
140 | 262 | 351 335 | 258 182 | 240 | 253
141 265 352 | 337 | 261 184 | 242 | 257
142 | 268 353 | 338 | 263 185 | 243 | 261
143 | 271 354 | 340 | 266 187 | 245 | 265
144 | 274 354 | 3¢ 268 188 | 248 | 269
145 | 277 | 355 | 342 | 270 189 | 250 | 273
146 | 280 356 | 343 | 273 191 252 | 278
147 | 283 356 | 344 | 275 192 | 254 | 282
148 | 286 357 | 345 | 277 194 | 256 | 286
149 | 289 358 | 346 | 280 195 | 259 | 290
150 | 292 359 | 347 | 282 197 | 261 294
151 294 | 360 | 348 | 285 198 | 263 | 298
152 | 297 | 361 349 | 288 | 200 | 265 302
153 | 299 363 | 350 | 290 | 201 268 306
154 | 302 366 | 351 203 | 203 | 270 | 310
156 | 304 368 | 353 | 295 | 204 | 272 314
156 | 307 371 354 | 298 | 205 | 274 317
157 | 309 374 | 355 300 | 207 | 277 320
158 | 311 377 | 356 | 302 | 209 | 279 323
159 | 313 380 | 357 | 305 | 210 | 281 325
160 | 314 383 | 358 | 307 | 212 | 284 | 328
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Magnesium Oxide Board Corporation Pty Ltd
Report Number: 160929005SHF-BP-1

Time | TC#8 | TC#9 | TC#10 | TC#11 | TC#12 | TC#13 | Average
(min) | °C) | (°C) | (C) [ (°C) | (C) | (°C) (°C)
121 121 148 123 213 198 130 190
122 | 122 149 124 219 201 131 193
123 | 123 150 125 226 205 132 196
124 | 124 151 125 232 208 133 198
125 | 126 152 126 239 212 134 201
126 | 127 163 127 246 215 135 204
127 | 128 154 128 254 219 136 206
128 | 128 156 129 261 222 137 209
129 | 129 157 130 269 225 137 212
130 | 130 158 131 277 228 138 214
131 131 159 132 285 231 139 217
132 | 132 161 133 293 234 140 219
133 | 132 162 134 300 237 141 221
134 | 133 163 134 306 240 142 224
135 | 134 165 135 313 243 143 226
136 | 134 166 136 318 246 144 228
137 | 135 168 137 323 250 145 230
138 | 135 169 137 328 253 146 232
139 | 136 171 138 332 257 147 235
140 | 137 173 139 335 261 148 237
141 137 175 140 338 265 149 239
142 | 138 177 141 341 269 150 241
143 | 139 180 141 344 274 151 243
144 | 139 182 142 346 278 152 245
145 | 140 185 142 348 283 153 247
146 | 140 187 143 350 287 155 249
147 | 141 190 144 351 291 156 251
148 | 142 193 145 353 296 158 253
149 | 142 195 146 354 300 159 255
150 | 143 198 146 356 304 161 257
151 143 | 200 147 357 308 162 259
152 | 144 | 203 148 358 312 164 261
153 | 144 | 205 149 360 315 165 263
154 | 145 | 208 151 362 319 167 265
1556 | 146 | 210 152 365 323 189 267
156 | 146 | 212 153 367 326 171 269
157 | 147 | 215 154 370 329 173 271
168 | 147 | 217 155 373 331 175 274
159 | 148 | 219 156 377 334 177 276
160 | 149 | 221 157 381 336 179 278
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Magnesium Oxide Board Corporation Pty Ltd
Report Number: 160929005SHF-BP-1

TURES (°C)
Time | TC#1 | TC#2 | TC#3 | TC#4 | TCH5 | TC#5 | TCH7
(min) | (°C) | (°C) | (°C) | (°C) | (°C) | (°C) | (°C)
161 | 316 | 387 | 359 | 309 | 214 | 286 | 330
162 | 318 | 390 | 360 | 311 | 215 | 288 | 332
163 | 320 | 304 | 362 | 313 | 217 | 290 | 334
164 | 321 | 397 | 363 | 315 | 218 | 292 | 335
165 | 323 | 400 | 365 | 317 | 220 | 294 | 337
166 | 324 | 404 | 367 | 318 | 221 | 297 | 338
167 | 326 | 408 | 369 | 320 | 223 | 299 | 339
168 | 327 | 413 | 371 | 322 | 224 | 301 | 340
169 | 328 | 418 | 374 | 323 | 226 | 303 | 341
170 | 320 | 424 | 376 | 325 | 227 | 304 | 342
171 | 330 | 429 | 379 | 326 | 229 | 306 | 343
172 | 331 | 434 | 382 | 327 | 231 | 308 | 343
173 | 332 | 439 | 384 | 320 | 232 | 309 | 344
174 | 333 | 443 | 387 | 330 | 234 | 311 | 345

UNEXPOSED SURFACE TENMP

175 | 331 / / 331 235 | 313 [ 345
176 | 331 / / 332 | 237 | 314 | 346
177 | 332 / / 334 | 239 | 315 347
178 | 333 / / 335 | 240 | 317 | 348
179 | 333 / / 336 | 242 | 318 349
180 | 334 / / 337 | 244 | 319 | 349
181 335 / / 338 | 246 | 320 350
182 | 335 / / 339 | 248 | 321 350
183 | 336 / / 340 | 249 | 322 | 351
184 | 336 / / 341 251 322 352
185 | 336 / / 341 253 | 323 353
186 | 337 / / 342 | 255 | 324 354
187 | 338 / / 343 | 257 | 324 | 354
188 | 338 / / 344 | 259 | 325 355
189 | 339 / / 345 | 261 326 356
190 | 339 / / 345 | 263 | 326 357
191 340 / / 346 | 264 | 327 | 357
192 | 340 / / 348 | 266 | 327 | 358
193 | 341 / / 349 | 268 328 359
194 | 341 / / 350 | 270 | 329 359
195 | 342 / / 351 272 | 329 360
196 | 343 / / 351 274 | 330 361
197 | 343 / / 352 | 276 331 362
198 | 344 / / 363 | 278 | 331 363
199 | 345 / / 354 | 280 332 364

200 | 345 / / 355 282 332 366
Note: 175min, T2, T3 and T11 falls down due to high temperature.
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Magnesium Oxide Board Corporation Pty Ltd
Report Number: 160929005SHF-BP-1

UNEXPOSED SURFACE TEMI ERATUR:E;

Time | TC#8 | TC#9 | TC#10 | TC#11 | TC#12 | TC#13 | Average

(min) | (°C) | ¢C) | ) | ¢C) | ) | (C) | (C)
161 150 224 158 385 338 181 280
162 150 226 159 390 339 183 282
163 151 228 160 395 341 185 284
164 152 230 162 401 342 187 286
165 152 232 163 406 344 189 288
166 153 234 165 413 344 191 290
167 154 237 166 419 345 193 292
168 154 239 168 427 346 195 294
169 155 242 170 435 347 197 297
170 156 245 172 443 347 199 299
171 157 248 174 451 348 200 302
172 158 252 177 461 348 202 304
173 158 255 179 473 349 204 307
174 159 259 182 487 349 206 310

175 | 160 | 263 185 / 350 208 /
176 | 161 267 188 / 350 210 /
177 | 162 | 272 191 / 351 212 /
178 | 162 | 276 194 / 352 214 /
179 | 164 | 281 198 / 352 216 /
180 | 165 | 285 201 / 353 218 /
181 166 | 290 205 / 353 220 /
182 | 167 | 294 209 / 354 221 /
183 | 168 | 299 214 / 355 223 /
184 | 169 | 302 218 / 355 225 /
185 | 170 | 306 223 / 356 228 /
186 | 172 | 309 228 / 357 230 /
187 | 173 | 312 233 / 357 232 /
188 | 174 | 314 238 / 358 234 /
189 | 176 | 317 243 / 359 237 /
190 | 177 | 319 249 / 360 239 /
191 179 | 321 255 / 362 242 /
192 | 180 | 322 262 / 363 244 /
193 | 182 | 324 269 / 365 247 /
194 | 183 | 325 276 / 366 250 /
196 | 185 | 326 282 / 368 252 /
196 | 186 | 327 290 / 370 255 /
197 | 188 | 327 297 / 372 258 /
198 | 189 | 328 304 / 374 261 /
199 | 191 329 310 / 376 264 /
200 | 192 | 329 316 / 378 267 /

Note: 175min, T2, T3 and T11 falls down due to high temperature.
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Magnesium Oxide Board Corporation Pty Ltd
Report Number: 160929005SHF-BP-1

UNEXPOSED SURFACE TE

Time | TC#1 | TC#2 | TC#3 | TC#4 | TC#5 | TC#6 | TC#7
(min) | (°C) | (°C) | (°C) | C) | (°C) | (°C) | (°C)
201 346 / / 355 | 284 | 333 | 367
202 | 346 / / 356 | 286 | 334 | 369
203 | 347 / / 357 | 288 | 334 | 370
204 | 348 / / 357 | 289 | 335 | 372
205 | 349 / / 358 | 291 335 | 373
206 | 350 / / 358 | 293 | 336 | 375
207 | 350 / / 359 | 294 | 336 | 376
208 | 351 / / 360 | 296 | 337 | 378
209 | 352 / / 361 297 | 337 | 380
210 | 352 / / 362 | 299 | 338 | 382
211 352 / / 362 | 301 338 | 383
212 | 353 / / 363 | 302 | 338 | 385
213 | 273 / / 364 | 303 | 339 | 387
214 | 274 / / 366 | 305 | 340 | 388
215 | 275 / / 367 | 306 | 340 | 390
216 | 277 / / 368 | 308 | 341 392
217 | 275 / / 369 | 309 | 342 | 394
218 | 275 / / 370 | 310 | 343 | 396
219 | 276 / / 372 | 311 343 | 398
220 | 275 / / 373 | 312 | 344 | 401
221 | 275 / / 374 | 314 | 344 | 403
222 | 277 / / 375 | 315 | 345 | 405
223 | 279 / / 376 | 316 | 346 | 408
224 | 279 / / 378 | 317 | 347 | 410
225 | 280 / / 379 | 318 | 347 | 412
226 | 280 / / 380 | 320 | 348 | 415
227 | 280 / / 381 321 349 | 417
228 | 280 / / 383 | 322 350 | 420
229 | 280 / / 384 | 322 | 351 423
230 | 281 / / 386 | 323 | 352 | 426
231 | 289 / / 387 | 324 | 353 | 429
232 | 289 / / 389 | 325 | 354 | 432
233 | 289 / / 390 | 326 | 355 | 436
234 | 289 / / 392 | 326 | 356 | 439
235 62 / / 393 | 327 | 357 | 442
236 / / / / / / /

237 / / / / / / /

238 / / / / / / /

239 / / / / / / /

240 / / / / / / /

Note: 236min, the thermal couples were removed due to high temperature.




'; f’.‘f 1’,' )
December 23, 2016/} // /|
Page 26 of 41

Magnesium Oxide Board Corporation Pty Ltd
Report Number: 160929005SHF-BP-1

Time | TC#8 | TC#9 | TC#10 | TC#11 | TC#12 | TC#13 | Average
(min) | (°C) | (°C) | (C) | (C) | (°C) | (°C) (°C)
201 194 | 330 322 / 380 270 /
202 | 196 | 330 327 / 382 273 /
203 | 197 | 331 332 / 384 277 /
204 | 199 | 331 335 / 386 280 /
205 | 201 332 339 / 388 282 /
206 | 203 | 332 342 / 390 285 /
207 | 204 | 333 344 / 392 288 /
208 | 206 | 333 346 / 394 290 /
209 | 208 | 334 348 / 396 293 /
210 | 210 | 334 353 / 398 294 /
211 212 | 334 355 / 401 295 /
212 | 213 | 335 357 / 404 296 /
213 | 216 | 335 358 / 407 298 /
214 | 217 | 335 360 / 410 298 /
215 | 219 | 335 362 / 413 300 /
216 | 220 | 335 364 / 416 301 /
217 | 222 | 335 366 / 419 303 /
218 | 224 | 335 369 / 422 304 /
219 | 226 | 335 372 / 424 304 /
220 | 228 | 335 375 / 427 305 /
221 | 230 | 335 378 / 428 305 /
222 | 232 | 335 382 / 430 306 /
223 | 235 | 335 386 / 432 307 /
224 | 237 | 336 3N / 434 307 /
225 | 239 | 336 396 / 436 308 /
226 | 242 | 336 401 / 437 309 /
227 | 245 | 337 407 / 439 309 /
228 | 248 | 337 414 / 440 309 /
229 | 251 337 421 / 442 310 /
230 | 254 | 338 428 / 444 310 /
231 257 | 338 436 / 447 310 /
232 | 260 | 338 445 / 451 311 /
233 | 263 | 339 454 / 455 311 /
234 | 267 | 339 464 / 461 312 /
235 | 270 | 340 511 / 466 / /
236 / / / / / / /
237 / / / / / / /
238 / / / / / / /
239 / / / / / / /
240 / / / / / / /

Note: 236min, the thermal couples were removed due to high temperature.
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FURNACE TEMPERATURES (°C)

Integration of

Time Avg Furnace Standard Furnace Avg Integration of Error
{min) Temp (°C) Curve (°C) (°Cemin) Std (°Cemin) (%)
0 29 20 0 0 0.00%

1 32 123 10 52 -80.25%
2 97 227 55 207 -73.55%
3 205 331 186 466 -60.11%
4 365 434 451 828 -45.55%
5 462 538 845 1294 -34.72%
6 531 571 1321 1829 -27.74%
7 552 604 1843 2396 -23.09%
8 574 638 2386 2997 -20.39%
9 597 671 2951 3632 -18.73%
10 632 704 3546 4299 -17.52%
11 673 720 4178 4991 -16.29%
12 704 731 4847 5697 -14.92%
13 736 740 5547 6412 -13.49%
14 773 749 6281 7137 -11.99%
15 798 760 7046 7871 -10.48%
16 817 766 7833 8614  -9.06%
17 831 773 8637 9364 -7.76%
18 834 780 9449 10120 -6.63%
19 838 787 10265 10884 -5.68%
20 836 795 11082 11655 -4.91%
21 837 799 11899 12432  -4.29%
22 834 804 12714 13213  -3.77%
23 823 810 13523 14000 -3.41%
24 815 815 14322 14793  -3.18%
25 812 821 156115 15591 -3.05%
26 822 825 15912 16394 -2.94%
27 831 829 16718 17201 -2.81%
28 833 834 17530 18012 -2.68%
29 837 838 18345 18828 -2.56%
30 846 843 19167 19649  -2.45%
31 854 847 19997 20474  -2.33%
32 865 851 20837 21303  -2.19%
33 865 854 21682 22135 -2.05%
34 865 858 22528 22971 -1.93%
35 868 862 23374 23811 -1.83%
36 872 865 24225 24655 -1.74%
37 876 868 25079 25501 -1.66%
38 880 872 25937 26351 -1.57%
39 885 874 26800 27204  -1.49%
40 890 878 27668 28060 -1.40%
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Magnesium Oxide Board Corporation Pty Ltd
Report Number: 160929005SHF-BP-1

FURNACE TEMPERATURES (°C)

Integration of

Time Avg Furnace Standard Furnace Avg Integration of Error
(min) Temp (°C) Curve (°C) (°Cemin) Std (°Cemin) (%)
41 895 881 28540 28920 -1.31%
42 899 884 29417 29782  -1.23%
43 902 887 30297 30648 -1.14%
44 906 889 31181 31516  -1.06%
45 910 892 32069 32386  -0.98%
46 913 895 32961 33260 -0.90%
47 917 898 33856 34136 -0.82%
48 921 900 34755 35015  -0.74%
49 924 903 35658 35897 -067%
50 928 905 36564 36781 -0.59%
51 931 208 37473 37667  -0.52%
52 932 910 38384 38556  -0.45%
53 934 912 39296 39447 -0.38%
54 934 914 40210 40340 -0.32%
55 937 917 41126 41236 -0.27%
56 940 919 42044 42134 -0.21%
57 942 921 42965 43034 -0.16%
58 945 923 43889 43936 -0.11%
59 947 926 44815 44840 -0.06%
60 950 927 45743 45747  -0.01%
61 951 929 46674 46655 0.04%
62 953 932 47606 47565 0.09%
63 954 933 48540 48478 0.13%
64 956 936 49475 49392 0.17%
65 958 937 50411 50309 0.20%
66 959 939 51350 51227 0.24%
67 960 941 52290 52147 0.27%
68 961 943 53230 53069 0.30%
69 961 944 54171 53992 0.33%
70 961 946 55112 54917 0.35%
71 961 948 56053 55844 0.37%
72 962 950 56995 56773 0.39%
73 963 952 57937 57704 0.40%
74 963 953 58880 58637 0.42%
75 965 955 59824 59571 0.43%
76 965 956 60769 60506 0.43%
77 965 958 61714 61443 0.44%
78 966 959 62660 62382 0.45%
79 967 961 63607 63322 0.45%

80 969 963 64555 64264 0.45%
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FURNACE TEMPERATU.RES (°C)

Integration of

Time Avg Furnace Standard Furnace Avg Integration of Error
{min) Temp (°C) Curve (°C) (°Cemin) Std (°Cemin) (%)
81 970 964 65504 65207 0.46%
82 971 966 66454 66152 0.46%
83 972 967 67406 67099 0.46%
84 973 969 68358 68047 0.46%
85 974 970 69312 68996 0.46%
86 975 972 70266 69947 0.46%
87 976 973 71221 70900 0.45%
88 977 974 72178 71853 0.45%
89 978 976 73135 72808 0.45%
90 979 977 74094 73765 0.45%
91 980 978 75053 74722 0.44%
92 981 980 76014 75681 0.44%
93 983 981 76976 76642 0.44%
94 984 982 77939 77603 0.43%
95 985 984 78903 78566 0.43%
96 986 985 79868 79531 0.42%
97 987 986 80834 80496 0.42%
98 988 987 81802 81463 0.42%
99 990 989 82771 82431 0.41%
100 991 990 83741 83400 0.41%
101 992 991 84712 84371 0.40%
102 993 992 85685 85342 0.40%
103 995 993 86659 86315 0.40%
104 996 995 87634 87289 0.40%
105 997 996 88610 88264 0.39%
106 998 997 89588 89241 0.39%
107 999 998 90566 90218 0.39%
108 1000 999 91546 91197 0.38%
109 1001 1000 92526 92176 0.38%
110 1002 1001 93508 93157 0.38%
111 1004 1002 94491 94138 0.37%
112 1005 1003 95475 95121 0.37%
113 1006 1004 96461 96104 0.37%
114 1007 1005 97447 97089 0.37%
115 1008 1006 98435 98074 0.37%
116 1009 1007 99423 99061 0.37%
117 1009 1008 100412 100048 0.36%
118 1010 1008 101402 101036 0.36%
119 1010 1009 102392 102025 0.36%

120 1010 1010 103382 103014 0.36%
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Magnesium Oxide Board Corporation Pty Ltd
Report Number: 160929005SHF-BP-1

FURNACE TEMPERATURES (°C)

Integration of

Time Avg Furnace Standard  Furnace Avg Integration of Error
(min) Temp (°C) Curve (°C) (°Cemin) Std (°Cmin) (%)
121 1011 1010 104373 104004 0.35%
122 1011 1011 105364 104995 0.35%
123 1011 1012 106355 105986 0.35%
124 1012 1013 107347 106979 0.34%
125 1013 1013 108339 107972 0.34%
126 1013 1014 109332 108965 0.34%
127 1014 1014 110326 109959 0.33%
128 1015 1015 111320 110954 0.33%
129 1016 1016 112316 111949 0.33%
130 1017 1017 113312 112946 0.32%
131 1018 1017 114310 113943 0.32%
132 1019 1018 115308 114940 0.32%
133 1019 1019 116307 115939 0.32%
134 1020 1019 117307 116938 0.32%
135 1021 1020 118307 117937 0.31%
136 1021 1021 119309 118938 0.31%
137 1022 1022 120310 119939 0.31%
138 1023 1022 121313 120941 0.31%
139 1024 1023 122317 121944 0.31%
140 1025 1024 123321 122947 0.30%
141 1026 1024 124326 123951 0.30%
142 1026 1025 125332 124956 0.30%
143 1027 1026 126339 125961 0.30%
144 1027 1027 127346 126968 0.30%
145 1028 1027 128354 127975 0.30%
146 1028 1028 129362 128982 0.29%
147 1029 1029 130371 129991 0.29%
148 1030 1029 131381 131000 0.29%
149 1030 1030 132390 132009 0.29%
150 1031 1030 133401 133019 0.29%
151 1032 1032 134413 134030 0.29%
152 1033 1032 135425 135042 0.28%
153 1034 1033 136439 136055 0.28%
154 1034 1033 137453 137068 0.28%
155 1035 1034 138467 138081 0.28%
156 1036 1035 139482 139096 0.28%
157 1036 1035 140498 140111 0.28%
158 1037 1036 141515 141126 0.28%
159 1038 1037 142532 142143 0.27%

160 1038 1038 143550 143160 0.27%
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FURNACE TEMPERATU °C)
Iintegration of
Time Avg Furnace Standard Furnace Avg Integration of Error
(min) Temp (°C) Curve (°C) (°Cemin) Std (°Cemin) (%)
161 1039 1038 144569 144178 0.27%
162 1039 1039 145588 145197 0.27%
163 1040 1040 146608 146216 0.27%
164 1040 1040 147628 147236 0.27%
165 1041 1041 148649 148257 0.26%
166 1041 1042 149670 149278 0.26%
167 1042 1043 150691 150301 0.26%
168 1043 1043 151714 151324 0.26%
169 1043 1044 152737 162347 0.26%
170 1044 1044 163760 153371 0.25%
171 1045 1045 154784 154396 0.25%
172 1048 1046 155811 155421 0.25%
173 1049 1047 156839 156448 0.25%
174 1050 1047 157869 157475 0.25%
175 1050 1048 158899 158502 0.25%
176 1049 1049 159928 159531 0.25%
177 1049 1049 160957 160560 0.25%
178 1049 1050 161986 161589 0.25%
179 1050 1051 163016 162620 0.24%
180 1050 1052 164046 163651 0.24%
181 1050 1052 165076 164683 0.24%
182 1054 1053 166108 165716 0.24%
183 1056 1054 167143 166749 0.24%
184 1057 1054 168179 167783 0.24%
185 1058 1055 169217 168818 0.24%
186 1061 1056 170256 169853 0.24%
187 1064 1057 171298 170890 0.24%
188 1069 1057 172345 171927 0.24%
189 1069 1058 173393 172964 0.25%
190 1068 1059 174442 174003 0.25%
191 1069 1059 175491 175042 0.26%
192 1073 1060 176541 176081 0.26%
193 1076 1060 177596 177121 0.27%
194 1078 1062 178652 178162 0.28%
195 1078 1062 179710 179204 0.28%
196 1079 1063 180768 180247 0.29%
197 1078 1063 181827 181290 0.30%
198 1077 1064 182884 182333 0.30%
199 1077 1065 183942 183378 0.31%

200 1077 1065 184999 184423 0.31%
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FURNACE TEMPERATMRES (°C)
Inte
Time AvgFurnace  Standard Furhace Avg Integration of Error
(min) Temp (°C) Curve (°C) (°Cemin) Std (°Cemin) (%)
201 1078 1066 186057 185468 0.32%
202 1079 1067 187115 186515 0.32%
203 1082 1068 188175 187562 0.33%
204 1084 1068 189239 188610 0.33%
205 1086 1069 190304 189659 0.34%
206 1087 1070 191371 190708 0.35%
207 1088 1070 192439 191758 0.35%
208 1089 1071 193507 192809 0.36%
209 1090 1072 194576 193860 0.37%
210 1091 1073 195646 194913 0.38%
21 1092 1073 196718 195966 0.38%
212 1092 1074 197789 197019 0.39%
213 1092 1074 198862 198073 0.40%
214 1090 1075 199932 199128 0.40%
215 1091 1076 201003 200183 0.41%
216 1093 1077 202074 201240 0.41%
217 1094 1078 203148 202297 0.42%
218 1096 1078 204223 203355 0.43%
219 1097 1079 205300 204414 0.43%
220 1098 1079 206377 205473 0.44%
221 1099 1080 207456 206532 0.45%
222 1100 1081 208535 207593 0.45%
223 1099 1082 209614 208654 0.46%
224 1098 1082 210693 209716 0.47%
225 1098 1083 211771 210779 0.47%
226 1098 1084 212849 211842 0.48%
227 1098 1084 213926 212906 0.48%
228 1098 1085 215004 213971 0.48%
229 1099 1086 216082 215036 0.49%
230 1102 1087 217162 216103 0.49%
231 1103 1087 218245 217170 0.50%
232 1105 1088 219329 218237 0.50%
233 1104 1089 220413 219306 0.51%
234 1103 1089 221497 220375 0.51%
235 1104 1090 222580 221444 0.51%
236 1103 1090 223664 222514 0.52%
237 1103 1092 224747 223585 0.52%
238 1106 1092 225832 224657 0.52%
239 1107 1093 226918 225730 0.53%

240 1107 1093 228005 226803 0.53%
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Fig. 1 - Exposed Side Prior to the Fire Test

Fig. 2 - Unexposed Side Prior to the Fire Test
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Fig. 3 - Unexposed Side after 30 Minutes

Fig. 4 - Unexposed Side after 60 Minutes
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Fig. 5 - Unexposed Side after 122 Minutes

Fig. 6 - Unexposed Side after 150 Minutes
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Fig. 7 - Unexposed Side after 180 Minutes

Fig. 8 - Unexposed Side after 210 Minutes
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Fig. 9 - Unexposed Side after 236 Minutes

Fig. 10 - Unexposed Side after 240 Minutes
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Fig. 12 - Exposed Side during Hose Stream Test
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Fig. 13 - Exposed Side after Hose Stream Test

Fig. 14 - Unexposed Side after Hose Stream Test
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